El ehEiis

CRANK CASE




A1-NFI-EO1 FA#AF5(CRANKCASE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HH SRS He S EE EHEXELE 3R
1 93540801400 4 ELLER LOCK PIN

2 A10620100000 1 EehEhiE CRANKCASE LEFT

3 95572232601 1 TC;H* OIL SEAL, TC TYPE

4 92140800001 1 SEEAEE(8%1.6T) WASHER (8%1.6T) B b IR EE
5 90190801202 1 NAM IRRES HEXAGON FLANGE BOLT (M8*12L) [EEL R

6 90190605501 4 NAM B HEXAGON FLANGE BOLT

7 90190606001 2 NAM 1B (MeX60L) FEEE HEXAGON FLANGE BOLT(M6*60L)

8 90190606500 1 NAM B HEXAGON FLANGE BOLT

9 90190608002 2 AN 1R HEXAGON FLANGE BLOT

10 90190610001 2 NAM  Be-fEG HEXAGON FLANGE BOLT (M6%100L)

11 90181201501 1 NAM B HEXIGON HEAD BOLT FLANGE ¥

12 92141200006 1 EEE WASHER BEHIR AR
13 95572032603 1 TCHMEH(SD19.8)-Z 885X OIL SEAL TC TYPE(SD20)

14 90190602003 3 NAM 2HEM6x20mm-EG HEXAGON FLANGE BOLT

15 A10820300000 1 HoHEES OIL FILTER COMP

16 95515200000 1 Oz O-RING

17 A10820400000 1 B RIE S ELEMENT Al1-125%%E
18 96530600300 1 £ H RIS IR IR EAK BALL BEARING, DOUBLE SEALED

19 P1062020000 1 BhEHE BUSH, QUAKEPROOF

20 96550152300 1 REEHR NEEDLE BEARING

21 96510620301 1 REREHR BALL BEARING

22 96510620407 1 EE SRR DEEP GROOVE BALL BEARING

23 A10610400000 1 ghehisE e H Crankcase Gasket

24 A10610100000 1 PR CRANKCASE,RIGHT

25 C1062240000 1 EHEE CAP, OIL FILTER

26 95513100000 1 Ofiz O RING

27 C1062190000 1 [RiEEE COMPRESSION SPRING

28 G1062180000 1 JEHE SCREEN ,OIL FILTER

29 | 96530600300 1 £ HIRIERREK BALL BEARING, DOUBLE SEALED

30 90170813900 2 P Stud Bolt

31 90170814600 2 EETRIRIE Stud Bolt

32 AF5846100000 1 HNEEIAEEE COIL BODY COMP.

33 AF5846200000 1 HANEEEESEES COIL CAP COMP.

34 90190602701 1 NAM IRRRES HEXAGON FLANGE BOLT (M6*27L)

35 90190601002 1 A 1RFE(ME*10L) HEXAGEON FLANGE BOLT(M6*10L)

36 A12410310000 1 EE B E iR STARTED MOTOR LINE

37 A12410100000 1 SR E/G GROUND WIRE




B2 hEE
[H SIDE COVER




AT-NFI-E02 Z;ZZ=(H SIDE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 1706280000 1 B CLAMP

2 1063110000 1 & E 4R FIXING PLATE

3 1063092000 1 1B SPONGE,BREATHER PIPE

4 BF0630300000 1 BEE BREATHER PIPE

5 BF0631000000 1 BEREHE BREATHER PIPE COMP

6 90190602003 3 AN EEM6x20mm—EEG HEXAGON FLANGE BOLT

7 A17060200000 3 BE HOSE CLAMP

8 92270800400 3 FIZ(8D*15D*2.5F) BUSH

9 A10631700000 1 EEEMEHRE SOUNDPROFF COVER

10 A17060000000 9 LYy e e k=) SPECIAL SCREW

11 A10630100000 1 EEE LH., SIDE COVER

12 A10630200000 1 EEESH GASKET LEFT COVER

13 96530600400 1 TR R IR DEEP GROOVE BALL BEAG. TWO SEAL




ES RESE. SEE

CYLINDER HEAD. CYLINDER HEAD COWVER




A1-NFI-E03 5 &IEE(CYLINDER HEAD)
NO

i Part No. QTY PART NAME PART NAME SPECIFICATION

HE EHRE %= S XL EHEXLTE iR
1 A10711000000 1 AEEEEMEES CYLINDER HEAD COVER ASY.

2 A10711200000 1 SEEEEHE PACKING,CYL HEAD COVER

3 A10711100000 1 SEEES Head Cover

4 A10715600000 1 AR DB SR Packing, Cyl. PCV Cover

5 A10715700000 1 HRERRREA oil purge plate Plain Washer

6 90050501001 3 T FFE[EEE R ES IR ET(M5*10L) CR ROUND HD MACHINE SCREW

7 F30715420000 1 HRBERR oil purge plate

8 90190502000 4 AN B HEXAGON FLANGE BOLT

9 90210602000 4 NAREIEE HEXAGON SCOKET SCREW

10 90190610001 2 AN 1EE-IEG HEXAGON FLANGE BOLT (M6%100L) SSELEE
11 93541001401 2 ELLE (10%14) LOCK PIN (10%14)

12 A10715300000 1 AR S CYL., Head Cover

13 A10713000000 2 HE R Valve Inlet

14 A10712000000 2 HEmAE Valve Exhaust

15 92140600011 1 EEE WASHER

16 90190601207 1 A 122G HEXAGON FLANGE BOLT(M6*1.0P*12L)

17 A10714500000 4 g P e 3 Seal Valve Stem

18 A10714700000 4 REF9 22 WASHER, Valve

19 A10714100000 4 REP9 9l e = VALVE SPRING

20 | A10714400000 4 REIPe R 25 A i RETAINER VALVE SPRING

21 A10714300000 4 REF942 COTTER VALVE

22 90170606300 2 Y STUD BOLT

23 A10230100000 1 B PRI Thermostat




ES RESE. SEE

CYLINDER HEAD. CYLINDER HEAD COWVER




A1-NFI-E03 5 #IEE(CYLINDER HEAD)
NO

i Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR
24 A10230500000 1 518 ERAHIOK ) SENSOR ASSY TEMP
25 F32220000001 1 X E ZE(CRIE) Spark Plug
26 F30730110000 1 iR BT R CAMSHAET SPROCKET
27 F3071550000 1 TR ROTATING DISC
28 92140800012 1 EEAE(8.4D*24D*1.8T)-G PLANE WASHER
29 90190801800 1 7 A BEFE(M8*18L) HEXAGON FLANGE BOLT
30 90190601207 1 A 122G HEXAGON FLANGE BOLT(M6%1.0P*12L)
31 A10730600000 1 ™ i 2 5] 7E AR Retainer, Cam Shaft
32 A10710100000 1 S ELEE CYLINDER HEAD
33 90170802900 2 LR STUD BOLT
34 A10710700000 1 SEGEE Gasket, Cyl. Head
35 92040800000 4 AN EEMERERE HEXAGON FLANGE NUT ™ i B [E] 7E BB
36 92140600019 4 EEE PLAIN WASHER
37 A10230200000 1 B RE COVER,THERMOSTAT
38 A10730000000 1 ™ i B AR A CAM SHAFT ASSY
39 90190602003 2 NAM EEM6x20mm—EEG HEXAGON FLANGE BOLT
40 A10720500000 2 e SHAFT.ROCKER ARM
41 A10720300000 1 HERBEMEEHEES In. Valve Rocker Arm Comp.
42 A10720400000 1 HREErEEHEE Ex. Valve Rocker Arm Comp.
43 92140600011 1 EEE WASHER
44 90190601207 1 A 122G HEXAGON FLANGE BOLT(M6%1.0P*12L)
45 A12613000000 1 1bihEs RS INSULATOR COMP., CARB
46 A12613200000 1 [ al Insulator Carb. Gasket




E4 SAL, iE2E | dhirsdea

CYLIDER , PISTON, CHAMNKSHAFT




AT-NFI-E04 BH#A(CRANKSHAFT)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 A106F5000000 1 Bh AR EhE ki IS S [ E AR 1] CRANK SHAFT ASSY.

2 95511000002 1 OfEa O-RING

3 70621000000 1 REEA %) ROLLER BEARING

4 G1067151000 2 EEMK CLIP, PISTON PIN

5 C10671100003 1 EER Piston Pin

6 70611000000 1 REEA %) ROLLER BEARING

7 93541001401 2 ELLHE (10%14) LOCK PIN(10%14)

8 5066130000 1 RriESEEs TIMING SPROCKET

9 A10724800000 1 SRS Ia Gasket, Chain Adjuster

10 | A10640100000 1 S CYLINDER

11 A10725000000 1 RS CHAIN ADJUSTER COMP.

12 90190602003 2 AN EEM6x20mm—EEG HEXAGON FLANGE BOLT

13 A10641100000 1 SEBH GASKET, CYLINDER

14 | A10673100000 1 FEER () Piston Ring (Top)

15 A10673200000 1 FEER Q) Piston Ring Second

16 A10674000000 1 fHREE OIL SCRAPER RING COMP.

17 1072470000 1 BE(EEH GUIDE COMP, TIMING CHAIN

18 A10670100000 1 FEG2.4) PISTON

19 A10724400000 1 BEIERL DR Tensioner, Cam Chain

20 F3072460000 1 i B EE {5 Cam Chain

21 A10661400000 1 Bl fEEm Oil Pump Sprocket

22 1072490000 1 R QiR REkiEE SCREW ASSY, TIMING CHAIN TENSIONER  |5&{&hI 71T
23 A12630600000 1 BRI IESE ISC system

24 90070600600 1 +F R Ea R IRET CR TRUSS HEAD TAPPING SCREW




ES Anhimfas

RIGHT CRANKCASE

COVER

15




AT-NFI-E05 & FHBAZ5(RIGHT CRANKCASE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 A106S0007V00 1 A =EE @ HE) Ek CRANKCASE COVER CORP ,RH ,PLAIN A1-1258%F2
2 93540801400 4 EfLEE LOCK PIN

3 A10680107V00 1 AehEhfE=E R COVER, R. CRANKCASE

4 92162000000 1 CENIR(FLA) RETAINING RING C TYPE

5 95571020500 1 TC Wzt Oil Sealtc Type

6 92141200014 1 SEEAE|(12.1D%20D*1T) PLANE WAHER

7 95581224600 1 SCELE(12%24%6) SC OIL SEAL

8 A10210200000 1 L PUMP SHAFT A1-1258%F&

9 G1061070000 1 HE OIL PLUG

10 A10640300000 1 AKEE PLUGWATER

11 F70210500000 1 A i MECHANICAL SEAL

12 A10680200000 1 AHhEmEES A Gasket Rh. CrankCase Cover

13 A10681100000 1 HHARES GAUGE.,OIL LEVEL COMP.

14 95511600002 1 OZVIE(15.8D%2.4) O Ring

15 90190604001 1 AN 12 HEXAGON FLANGE BOLT (M6*40L)

16 A17060300000 2 X EFRO13.5) HOSE CLIP

17 90190501201 1 AN 1B HEXAGON FLANGE BOLT (M5*12L)

18 92140500018 1 2B (5.3D%10D*t1)8 WASHER. FLAT

19 90190603001 3 AN 1EHEM6x30L)-$EG HEXAGON FLANGE BOLT (M6+%30L)

20 A17060300001 2 HiEXEFRO21) HOSE CLIP

21 F70680400000 1 ERRES Cap Tappet Adjusting Hole

22 A10210800000 1 HEKEQ)-K EFHREEE PIPE(2)

23 A15010100000 2 K HKECK FRE) WATER PUMP OUTLET HOSE

24 | A10210600000 1 K EE PACKING,WATER PUMP COVER

25 A10210300000 1 K EREIE&H IMPELLER

26 A10210406D00 1 K ZEEEB COVER,WATER PUMP




E6 085 AR
INJECTION SYSTEM




AT-NFI-E06 FE 5T ZFHINJECTION)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR
1 A12630200000 1 B AREHES THROTTLE BODY

2 92040600000 1 7NArh 1R1E(M6%1.0P) HEXAGON FLANGE NUT (M6*1.0P)

3 A12612000000 1 [ k=) INJECTOR ASSY.

4 90190601001 1 7 A 1ER2(ME*10L) HEXAGEON FLANGE BOLT(M6%10L)

5 92040600000 1 7 A 1R1E(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)

6 ES706020000 2 BRI WIRE CLIP

7 A12610600000 1 ZES CLAMP

8 A12613000000 1 1EmEs RS INSULATOR COMP., CARB

9 A12613200000 1 % al Insulator Carb. Gasket

10 A12610100001 1 ERIEE INTAKE MAINFOLD (BEEE)




F/ BREERT
DUIVEN PULLEY




A1-NFI-E07 CVT{ZE}(DRIVEN PULLEY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 A11237000000 1 HEDERSRES BELT PULLEY COMP., DRIVEN FACE
2 P11234100001 1 ey A NUT,SPECIAL

3 A11236000000 1 EREhiRiE S PLATE ASSY., DRIVE

4 A11210600000 1 ERENm DRIVE FACE

5 92041200002 1 A 120 HEXAGON FLANGE NUT

6 92141200005 1 EEE WASHER

7 A11210500000 1 EEERENE RE BOSS DRIVER FACE

8 A11220000000 1 VEIZ & V BELT

9 F31233300001 1 EBEER COLLAR,SPRING

10 P01235210001 1 e SPRING,DRIVEN FACE

11 11235300001 1 EHER COLLAR SEAT

12 95513700000 2 O O TYPE TYPE

13 95593441401 2 GEh$t OIL SEAL , G TYPE

14 C11232500001 3 BE BUSH

15 11232400001 3 Fept ] PIN.GUIDE

16 A11232100000 1 EEIHEEEIEARSES BODY COMP., DRIVEN FACE

17 96520690200 1 BIEE TR DEEP GROOVE BALL BEAR ONE SEAL
18 92162800002 1 CRINE RETAINING RING-C TYPE

19 A11231100000 1 HEEEEAREES BODY COMP., DRIVEN FACE

20 96550222900 1 B ST ER R [22%29%18mm] NEEDLE BEARING

21 71235100000 1 BERNEREHES OUTER BODY COMP. CLUTCH

22 92021200002 1 FNAIRIEM12) NUT

23 A11411100000 1 BREE BEARING BUSH

24 95511800002 2 OfEa O-RING

25 A11211000000 1 EEEEEES EEEEEES

26 C11213100001 1 SRR PAMP PLATE

27 C1121321000 3 iR SLIDE PIECE

28 5066051000 1 HREE SPACE BUSH

29 11212000001 6 BEEZFHEE01 WEIGHT ROLLER ASSY




E8 HEH
GENERATOR




A1-NFI-E08

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 A12210200000 1 EFHE STATOR COMP

2 92110500000 2 EEHRIE SPRING LOCK WASHER

3 90190501201 2 ANAM 122 HEXAGON FLANGE BOLT (M5%12L)

4 90190603001 3 AN EEM6x30L)-$EG HEXAGON FLANGE BOLT (M6*30L)

5 90210802004 3 NAREERR(EEE) HEX SOCKET HD BOLT.

6 A12210100000 1 FRER FLYWHEEL COMP

7 A12431000000 1 B RIEEEHRDL ONEWAY CLUTCH

8 C72431100001 1 Vi Auter race

9 A12440000000 1 I SRERES GEAR COMP.STARTING CLUTCH

10 92041200002 1 A 2 HEXAGON FLANGE NUT

11 A12210000000 1 FRERFLE AR A.C.G COMP.

12 92141200005 1 EEE WASHER




£Y BENSE. KIEE

STARTING MOTCOR. OTL PUMP




AT-NFI-E09 E % FK(STARTING MOTOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE SRR e SHhhxXEE EHEXLTE iR

1 A10810000000 1 B fERk Oil Pump Ass'y

2 A10812200000 1 Hm ERENEE(E CHAIN,OIL PUMP

3 A12410000000 1 HEEEHE MOTOR ASSY STARTER

4 95512400002 1 olE O RING

5 90190601604 2 AN 1REe-IEG HEXANGON FLANGE BOLT

6 E1681030000 1 BEEATT A EIRAE PAN BOLT WITH WASHER

7 A10812300000 1 ¥ H 2 bRtk PLATE

8 90100602900 2 T B TE R ES IR ET(M6*29L) SCREW

9 70810300000 1 Hm  EREhEER SPROCKET, OIL PUMP DRIVEN

10 | 92141000015 1 SEEAEE (10%1.5) WASHER

11 92180800000 1 EZNIR (8+0.8T) RETAINING RING E TYPE

12 92171000000 2 CEIINIE10) C CLIP

13 A12420400000 1 B iR Shaft, Startet Reduction Gear

14 A12420100000 1 R R Reductiou gear




N

#

E10 28
TRANSMISSIO




A1 NFI E10 EH)FE=(GEARBOX)

Part No. QTY PART NAME PART NAME SPECIFICATION

IE e EHRE %= S XL EHEXLTE iR

1 A11413000000 1 REREHES DRIVE AXLE ASSY

2 A11410107V00 1 EIFEEEAER) TRANSMISSION COVER

3 92141500006 1 SESABE(37D*15.1D*1.5T) Plane Washer

4 A11410200000 1 EoEEGR Trans Cover Gasket

5 A11411000000 1 EREE GEAR PRIMARY DRIVE

6 93541001401 2 ELLEE (10%14) LOCK PIN(10%14)

7 95573245700 1 TCEUH TC OIL SEAL

8 96510630100 1 R R AR DEEP GROOVE BALL BEARING

9 96510600200 1 5>E EEto s DEEP GROOVE BALL BEARING

10 96530620500 1 RS RIREAR BALL BEARING, DOUBLE SEALED

11 92165200000 1 CEIIR (FLA) Retaining Ring—C Type

12 90190804003 2 AN B HEXAGON FLANGE BOLT (M8+*40L)

13 90190803502 5 AN 1B EM8x35mm-fEG Hexangon Flange Bolt

14 P1062150000 1 B hiZte OIL BOLT

15 A11412000000 1 seEmiEs MAIN AXLE ASSY.

16 95511300001 1 OfEa O RING




E1T ZREF=#HE
AIR CLEANER COMP




AT-NFI-E11 Z 5 & /5 2x(AIRCLEANER ASSEMBLY )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 A12620000001 1 TRIESRESGLE) AIR CLEANER COMP

2 90190603503 2 NAM  1EEM6x35L)-FEG HEXAGON FLANGE BOLT(M6%35L)

3 92140600005 2 EEAE(6.4D*13D*1T) WASHER (6.4D*13D*1T)

4 90150502000 8 +FfE[E5E B BUEET CR TRUSS HD MACHINE SCREW

6 A12621400000 1 BIKFLE PLATE

7 A12620300000 1 R ELEMENT

8 A10711400001 1 BREB) TUBE CYL., (B)

9 92221100001 4 REX PLAIN CLIP

10 A12630500000 1 EEEfIREE ISC system

11 A10711400000 1 BRE (A) TUBE CYL., (A)

12 A12630600000 1 BRI ISR ISC system

13 A10711900000 1 BREHESE TUBE CYL., COMP.

14 A12620400000 2 S EE ELEMENT PACKING

15 A12623800000 1 RERIE(44x7.5 L) CLIP (44x7.5 LOCATING)

16 A126B0100000 1 TrERRARHESC 8B AIR CLEANER ASSY

17 A126B0200000 1 TREEREHE AIR CLEANER ASSY

18 92370600003 1 U B ZIRIE BRACKET NUT




E12 HERE
MUFFLER




AT-NFI-E12 BFE E(MUFFLER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1EH SRR e SHhhxXEE SHEXLE R

1 18292F3E0000 6 7 (t3mm) PACKING,PROTECTOR(t:3mm)

2 490387068G5 6 £E COLLAR

3 18320F3E0000 6 EIIEES RUBBER,PKG PROTR

4 92050800006 2 NAEZREEERRESE DOMED CAP NUT

5 418292SA19000 6 E 7 (t2mm) PACKING,PROTECTOR(t:2mm)

6 90110KEB9000 6 + = [ElZEff 2B iR 2 (M6%22) SCREW(M6%22)

7 A12810100001 1 fREVR-HOT(&iR5E) HEAT PROTECTOR

8 A12810000000 1 EEESEERC #8) MUFFLER ASSY

9 A12810200000 1 HRESH GHEHME) PACKING,MUFFLER

10 | 92140800000 3 LB (8.4D*17D*1.6T) PLAIN WASHER

11 92110800000 3 PEZE 2 [E(8D*14D*2.2T) SPRING WASHER(8D*14D%2.2T)

12 90190805001 3 ANAM 1212 (Ekk) HEXAGON FLANGE BOLT (M8+*50L)

13 | A12812100000 1 O2R%5N5% 02 SENSOR

14 A12810500001 1 BIER PR EMR(E4R5E) HEAT PROTECTOR




E13. 2+l | thim

REAR FENDER. REAR WHEEL




AT-NFI-E13 &ER(REAR WHEEL)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 90200602001 4 B EIRE BOLT WITH WASHER

2 M2403720000 1 S EHEKB) CLAMP,BRAKE HOSE(B)

3 A16340006500 1 BIBRGEE) REAR FENDER

4 M2701050000 1 BBEEW48 EB) PLASTIC PLUG

5 92011600000 1 VB R U TYPE SPRING NUT

6 92141600002 1 TFEE(16.2%23%2.5) PLANE WASHER

7 92163500000 1 CENIm RETAINING RING C TYPE

8 96530600300 1 RS R IR BALL BEARING, DOUBLE SEALED

9 A14068307700 1 BEBERE) REAR FORK

10 | AF4068400000 1 BE BUSH

11 90190805001 2 ANAM 1242 (Ekk) HEXAGON FLANGE BOLT (M8+*50L)

12 95602535700 1 KCE! KC OIL SEAL

13 P1062020000 1 PHEWE BUSH, QUAKEPROOF

14 BF4036100002 1 SEHER CLAMP, BRAKE HOSE

15 90190601207 2 AN 122G HEXAGON FLANGE BOLT(M6*1.0P*12L)
16 M24068000001 1 F AR E(M2-200) DISK,REAR BRAKE

17 1403510000 5 B S5 B AZHRFR(MB*1.25P*24L) SCREW, FR BRAKE DISK(M8%*1.25P*24L)
18 AF4066001N00 1 % 25 3R (S M ATD) REAR BRAKE CALIPER

19 AF4061007700 1 ZEE(127 25x24x1) §RIK WHEEL COMP,REAR 12”

20 90190802601 2 AAM 1212 (NylokBh%R) Hexagon Flange Bolt

21 5407300000 1 ZEESHE R 130/70-12 RS TIRE ASSY,RR

22 AF4067000000 1 Sk B8 2R [E TE AR BRAKE CALIPER BRAKET

23 90190802601 2 7NArh 1242 (NylokBhER) Hexagon Flange Bolt

24 AF40F 1000000 1 SERESONERA)RSFEX2 | PAD ASS'Y




| PABFTEE HERFE
— COVER FR&RR.HAMOLE BAR.

2




A1-NFI-FO1

(COVER FR.RR HANDLE BAR)

NO. QTY PART NAME PART NAME SPECIFICATION
EHH =E=H %= SR P XLTE EHEXLTE iR
1 AF5460000000 1 ZinF R Ak LH HAFT SWITCH ASSY

2 92370500003 3 U B sE Z iR ME(M5) U TYPE SPRING NUT

3 AF5480000000 1 £ 183 GHRARE Ak RH HAFT SWITCH ASSY

4 90110401200 2 +FFEAEEE B BURET(M4*12L) CR PAN HD TAPPING SC

5 90130301001 2 +FFEAEEE B BURET CR PAN HD TAPPING SCREW

6 90130501401 7 +F{EEE B X IZET(M5*14L)-8E| C-R RECESS PAN HD. TAPPING

7 AF6120006002 1 AFREFEREM (ED) HANDLE BAR ASSY.

8 AF7010500000 2 BEIEREEHE BUSH, HEAD LIGHT

9 92061000005 1 A B ER I IE(M10%1.25P) -G HEXAGON FLANGE NUT

10 92370300000 2 U B ZRIE U TYPE SPRING NUT

11 AF6130004Z01 1 HEEFEIE(FEE) HANDLE COVER UPER

11 AF6130007101 1 FEEFFIEER) HANDLE COVER UPER

12 AF6140006501 1 FEEFEE BE) HANDLE COVER,LOWER

13 90040601600 1 T+ RE AR EE R ES IR ET(ME*16L) CR PAN HD MACHINE SCREW(M6%16L

14 92140600018 1 EEE WASHER

15 90191005002 1 AN I242(M10%1.25P*50L) HEXAGON FLANGE BOLT (M10%1.25P*50L)
16 C1612011000 1 2R SCREW WASHER

17 90190601502 2 AN 2eMex15LEEER) HEXAGON FLANGE BOLT(M6%15L)

18 AF7060900000 1 EFrIEEEREES FRAME PLANK,HANDLE COVER UPER




W
SPEEDOMETER

F2




AT-NFI-F02 TE#%(SPEEDOMETER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= SRS XLTE EHEXLTE iR

1 AF5610000001 1 FEERAE Rk (5 28 RR) SPEEDOMETER ASSY.

2 90110401200 4 AR 0E B BURET(M4*12L) CR PAN HD TAPPING SC

3 AF56A0500000 1 EFRERIZ electronic speed sensor

4 AF56A0300000 1 BELE SPEEDOMETER TOP COVER




F3 iR RE E R
—= CABLE.SWITCH.BACK MIRROR




A1-NFI-FO03 X

=(CABLE SWITCH

MIRROR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF6160000000 1 BREER BACK MIRROR COMP

2 AF61F0100000 1 BREE) LH BACK MIRROR COMP

3 AF61F0200000 1 BEBREEH) RH BACK MIRROR COMP

4 AF6120300000 1 PhEinFHEEE) SHOCKPROOF ASSY.(R)

5 AF5420000000 1 HiEERE R GRIP ASSY, RH

6 AF5446100001 1 n;HE R E % EE I K hR) CABLE THROT ,BRACKET

7 AF5446000000 1 n;HE R 8 Al CABLE ASSY, THROT

8 BA4030000000 1 ISk FRT BREAKE MASTER CYLINDER

9 P140C130000 2 125k SCREW

10 P140C120000 1 HRE CAP,RESERVOIR

11 P140C250000 2 122 Rk INNER BOLT

12 P140C240000 1 KEE BRACKET,MASTER CYLINDER

13 P140C220000 1 1242 BOLT

14 BA40C0100000 1 FH SHAFT

15 92141000018 8 EAEE](10.2D*15D*1.5T) PLAIN WASHER

16 P14038110000 4 SR HE E IR JOINT BOLT,BRAKE HOSE

17 AF4036010000 1 AT EHERER FR,BRAKE FLUID HOSE COMP

18 BA4063000000 1 ®RER REAR BRAKE MASTER CYLINDER
19 P140C130000 2 25k SCREW

20 P140C250000 2 [E Yl INNER BOLT

21 AF4037000001 1 BB HEEREERXHE) REAR BRAKE FLUID HOSE COMP.
22 | AF5410000000 1 ZiEIEHE R GRIP ASSY, LH

23 AF6120200000 1 P imFHRE(E) SHOCKPROOF ASSY.(L)

24 M25480300000 1 Sk BB BHRE STOP LIGHT SWITCH

25 P140C230000 2 A FLANGE NUT

28 M240C 1500000 2 RIE DIAPHRAGM

29 M240C 1400000 2 RIER MEMBRANE PLANK

30 AF6160100000 1 ERREEER DRIVING MIRROR JOIN POLE (L)
31 AF6160200000 1 AREREEER DRIVING MIRROR JOIN POLE (R)




F4 g M AT TR R B bR
FRONT FORK.FR FENDER




AT-NFI-F04 A1 X Al

JetR Al LER(FRONT FORK FR. FENDER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR
1 AF4430007700 1 AT X 8 Rl (88 ) FRONT FORK ASSY

2 E 1444040000 1 B3 [m] Bl fF EX 1B S STEERING SHAFT LOCK NUT

3 E 1444050000 1 L EEIREIR NS UPPER RING-SHAPE NUT

4 96630340400 1 EERXEBEAR(G/32") BALL BEARING CAGE(5/32")

5 1443020000 1 L EhAREE UPPER BEARING CAGE

6 1443011000 1 0 7K S R LOWER BEARING CAGE

7 96630380600 1 ERXEBHEAA/47) BALL BEARING CAGE(1/4”)

8 C144C150000 1 TEhR INNER BEARING CAGE

9 C144C140000 1 hEE DUSTPROOF COVER

10 C144C130000 1 BHE GASKET

11 AF4430100000 1 =AZHEE UNDER BRACKET ASSY.

12 AF4430207700 1 ENEHadRR) LEFT OUTERTUBE ASSY.

13 AF4430307700 1 A5 EEEERR) RIGHT OUTERTUBE ASSY.

14 BF7062900000 1 EE 53R FIXED PLATE

15 ES706020000 2 BRI WIRE CLIP

16 AF6330006500 1 Bl EERGESE) FENDER FR. INNER

17 92370500003 2 U B sE Z iR ME(M5) U TYPE SPRING NUT

18 90190601502 1 AN BB Mex15L)(EE ) HEXAGON FLANGE BOLT(M6%15L)

19 AF6320004Z00 1 BT REGEEE) FRONT FENDER

19 AF6320007100 1 mtRER) FRONT FENDER

20 90040601601 4 T FRE AR EE R ES IR ET(ME*16L) CR PAN HD MACHINE SCREW(M6%16L
21 92140600018 4 EEE WASHER

22 AF7010100000 1 BhoKEEEGT ) WATERPROOF CUSHION

23 BA4036100000 1 SEHER CLAMP, BRAKE HOSE

24 90190601502 1 AN BB Mex15L(EEE ) HEXAGON FLANGE BOLT(M6*15L)

25 90130501401 2 & [E128 B BURET(M5*14L)-#8{ C-R RECESS PAN HD. TAPPING




Fo & AME.
TIRE.FRT WHEEL.FRT CALIPER.




AT-NFI-FO05 mA

% 5 J(TIRE FR. WHEEL FR. CALIPER)

NO. . QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 BA4025000000 1 HiEmEA AXLE FR. WHEEL

2 P1401010000 1 i bRiR SPACER

3 96520620100 2 BIZ BB (6201U) ONE SHIELD BALL BEARING

4 BA4024000000 1 HiRIREES SPACER

5 1403510000 5 B S5 B AZHR $R(M8*1.25P*24L) SCREW, FR BRAKE DISK(M8%*1.25P*24L)

6 BA4035000000 1 BISREHAE AR ([E#8)0245,PCD100 DISC,FRONT BRAKE

7 BA4011007700 1 BB S (12")ERA FRONT WHEEL ASSY (127)

8 95572235700 1 TCEh$t OIL SEAL, TC TYPE

9 C540B3200002 1 #HALS 110/70-12 TIRE 110/70-12

10 P140B3300001 1 A (FEL VALVE

11 P 15660050000 1 ESRER SR TR Ak METER GEAR ASSY

12 92061200001 1 Fh SR LOCK NUT

13 BA4033001N0O 1 AT E R (h A1) FRT BRAKE CLIPPER

14 BA4033200000 1 85 B8 R [E TE AR BRAKE CLIPPER FIXED PLATE

16 2402300000 1 SkEE A ARAC 40 brakes—thin comp




F6 EEE. MRS M TE

WNDSHIELD.FRT INNER COVER.COVER,FRT LOWER.




: AEE

WINDSHIELD INNER COVER)

QTY PART NAME PART NAME SPECIFICATION
%= S XL EHEXLTE iR

1 AF7010200000 1 {REESL Rubber Mat

2 90130501401 23 | +F+EE5E B BURET(M5*14L)-5| C-R RECESS PAN HD. TAPPING

3 92370500003 11 | UBIREZERIE(MS) U TYPE SPRING NUT

4 AF6210206500 1 KEFEESGEER) FRONT COVER, RADIATOR ASSY

5 AF6210106501 1 ERRERZE GER) WIND SHIELD AIR DEFLECTOR

6 AF6210004201 1 EERGFERE) WIND SHIELD

6 AF6210007101 1 EER(ER) WIND SHIELD

7 AF6210407X00 1 2Rk S = (EHABUR) WIND SHIELD COVER

8 AF6010300000 1 PGO $£h% PGO STICKER

9 AF6230406500 1 AKOEEGESE) WATERING CAP COVER

10 AF6210106500 1 ERIREREEEE) WIND SHIELD AIR DEFLECTOR

11 M2701010000 4 TRENET PUSH RIVET

12 BF7010100001 1 BIEYEE FRONT HOOK

13 AF6230306500 1 Bl EEEaREGER) FRONT LNNER COVER,COVER, AIR INLET LH

14 90190601502 2 AN EeMex15LEEERR) HEXAGON FLANGE BOLT(M6%15L)

15 90070601501 1 +F R Ea R IRET C-R TRUSS HD. MACHINE SCREW

16 BF6690000002 1 Al B GEIAR)E-mark,DOT,& | SIDE REFLECTOR

17 92050600005 1 NAEMIZIEESH DOMED CAP NUT

18 AF62C0306500 1 B EHERE FRONT LNNER COVER,COVER, AIR INLET RH

19 AF6230006500 1 B EGRE) FRONT LNNER COVER

20 AF6230106500 1 EMEGER) LUGGAGE CASE,FR

21 90110401200 4 | +FiEAREE B BURET(M4x12L) CR PAN HD TAPPING SC

22 AF6260006500 1 B F=GEE) LOWER COVER,FRONT

23 90130501400 2 +FFE[E5E B BUZET(M5*14L) CR ROUND HD TAPPING




F7 fil 515 i & Rl iR a6 T &S

STEF FLOOR, BCDY CUVER FROMT.
LH,RH FCCRSTEP FLCCR LOWER CCOVER




AT-NFI-FO7 Bl F =

5t Bt A i 2=(COVER FR. LOWER , STEP FLOOR , LH.RH. STEP FLOOR LOWER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 90130501400 3 +FFE[E5E B BUZET(M5*14L) CR ROUND HD TAPPING

2 AF6250406500 1 AIffEGER) BODY COVER,FRONT

3 AF6240006500 1 ik (BR) STEP FLOOR

4 AF6213007100 1 AAREMEEI(ER) TURN SIGNAL FRONT ASSY,INNER COVER

5 AF6263007100 1 ETHEE (ER) COVER,LH

6 92140600018 4 EEE WASHER

7 90070601501 4 +F R Ea R IRET C-R TRUSS HD. MACHINE SCREW

8 92370500003 17 | UZIEEZERZNE(M5) U TYPE SPRING NUT

9 90130501401 8 +F{EEE B XIEET(M5*14L)-8E| C-R RECESS PAN HD. TAPPING

10 M2701010000 10 | HRESNET PUSH RIVET

11 BF7060700000 4 kBB E RUBBER PLUG

12 AF62A3007100 1 AREMER(ER) TURN SIGNAL FRONT ASSY,INNER COVER

13 90200602500 3 B EIRE SCREW WITH WASHER

14 AF6260206500 1 A FEEGEE) FRONT UNDER COVER

15 AF62F3007100 1 ATEE (ER) COVER,RH




FE wa®E saTEE GHE MBI
BODY COVER.RRE LUGGAGE




A1-NFI-FO8 Fi}

Z17225(BODY COVER.MIDDLE COVER.)

NO. . QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR
1 AF6255004Z00 1 FEEEFRE) BODY COVER,RH

1 AF6255007100 1 FEHEEER) BODY COVER,RH

2 AF6253004200 1 EEHEFED BODY COVER,LH

2 AF6253007100 1 EHEGEER) BODY COVER,LH

3 90110401200 2 +FFEAEEE B BUZET(M4*12L) CR PAN HD TAPPING SC

4 92370500003 4 U B sE ZiRME(M5) U TYPE SPRING NUT

5 90130501401 4 +F{EEE B HIZET(M5*14L)-8E| C-R RECESS PAN HD. TAPPING

6 E1701040000 2 | EFESNET (FERRARET) SPIRAL RIVET

7 AF6250206500 1 HETHEEHE) BODY COVER,LOWER

8 90190803003 3 ANAM 12E HEXAGON FLANGE BOLT (M8+*30L)

9 BF7062500000 3 EREETER BOX-SPANNER

10 90190601502 1 AN BB Mex15LEE ) HEXAGON FLANGE BOLT(M6*15L)

11 AF6360006500 1 FRREIR FERGEBE) LICENSE PLATE,UPPER

12 92140500014 1 EEAE(5.5D%12D*1T) WASHER (5.5D*12D*1T)

13 92020500000 1 XA IZ1E(M5%0.8P) HEXAGON NUT (M5*0.8P)

14 | AF6360106500 1 FEEEIR FERGER) LICENSE PLATE,DOWN

15 BF669010000N 1 B RILH E-markDOT, 538 REFLECTOR DOT

16 AF6760007100 1 BEFER REAR LUGGAGE BRACKET




SEAT.LUGGAGE.TOOL KIT.
LUGGAGE LOW COVER

FQ %%ﬁ%ﬁiIﬂaiﬁwﬁﬁﬁ 1 ‘IF.._.._.._.._.._.._.._L
P ] Lze

T, e
19
Mg
20




AT-NFI-F09 ## E¥FE T E EYTEE=(SEAT.FR LUGGAGE. BACK LUGGAGE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF6710000002 1 PE A il (FE = 780mm, EE2ERITFE) | SEAT COMP(780)

2 S920613032 1 BEEAR BT REAR LUGGAGE BRACKET

3 1701180000 1 TESR TOOL KIT

4 AF6810306500 1 EREGESR) BATTERY BOX

5 90200601601 6 B EIRE BOLT WITH WASHER

6 92370500003 2 U B sE Z iR ME(M5) U TYPE SPRING NUT

7 AF6810400000 1 EREEE BATTERY BOX PEDESTAL

8 92370500003 1 U B sE Z iR ME(M5) U TYPE SPRING NUT

9 AF6810200000 1 EREE BATTERY COVER

10 | 90130501400 1 +FEE5E B R ET(M5*14L) CR ROUND HD TAPPING

11 AF6810000000 1 EYiEEsk LUGGAGE COMP

12 ES6810510000 1 BEBE RUBBER PLUG

13 ES581710000 1 ZEniEEE DIAGNOSE ADAPTOR

14 M2706010000 1 ZERETEEE R FIXED PLATE, DIAGNOSE JOIN

15 90150400800 2 +F R [EE B BURET CR TRUSS HD TAPPING SCREW(M4*8L)
16 AF5830400000 1 EREES SWITCH

17 92140800010 3 SEEAEE|(8%1.6T) WASHER

17 AF5590000000 1 ES b POWER TRANSFER SWITCH

18 BA6810200000 1 IR E BOLT. SPECIAL

19 BA6810100000 1 AT AT BRACKET

20 BF67A0110000 4 BEgEu2.2) RUBBER

21 F37065400000 1 I Bk TOOL KIT ASSY

22 P1701170000 1 IR FIRIRE R GRIP ASSY. SCREWDRIVER

23 F37065600000 1 KEEERFAT*1T) BOX-SPANNER,SPARK PLUG

24 P1706570000 1 [ Y SCREWDRIVER

25 P25816300000 1 EREEEIELR CONNECTING WIRE,SOCKET

26 AF5830200000 1 EIBIEER BATTERY(+)LINE

27 92040600000 2 AAM  121§(M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)
28 AF7010900000 1 B CUSHION-BATTERY

29 90190601502 2 AN 2eMex15LEEERR) HEXAGON FLANGE BOLT(M6%15L)




e o TR M B,
— HANDLE LAMP. REAR LAMP,

FR/RR FLASHFR LIGHT.




AT-NFI-F10 BE¥E ZZFE(HANDLE LAPM . LICENSE PLATE)
NO

i Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF6660000000 1 BEER TAIL LIGHT ASSY

2 90130501401 6 & [E128 B BURET(M5*14L)-#8( C-R RECESS PAN HD. TAPPING

3 AF6610000000 1 SEIEHEER (E mark/DOT) HEAD LLIGHT COMP

4 AF66C0100000 1 ERiA g SIGNAL LAMP RACK, LH

5 90130501401 6 +F{EEE B XIEET(M5*14L)-8E| C-R RECESS PAN HD. TAPPING

6 AF66D0100000 1 BRiARE FR SIGNAL LAMP, RH

7 90110401200 6 +FFEAEEE B BURET(M4*12L) CR PAN HD TAPPING SC

18 AF7010800000 1 BEFHEHB LUGGAGE BRACKET CUSHION




F11 #® = 3 E

16

— FRAME

el

3
i

ar




AT-NFI-F11 22 25(FRAME )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF4810000003 2 Ex x b A ACAR=Y) REAR SUSPENSION

2 90191004002 2 NAM 12 (M10%P1.25%L40) HEXAGON FLANGE BOLT

3 90190803201 2 7N Arh BEF2E(M8*32L) HEXAGON FLANGE BOLT(

4 90200601601 4 B EIRE BOLT WITH WASHER

5 AF7060206000 1 BikEEEHEEEBED) TREADLE FIXED BRACKET ASSY

6 AF4860100000 2 iR SPACER RING

7 92061000005 1 A B ER I IE(M10%1.25P)-EG HEXAGON FLANGE NUT

8 AF4860000000 1 SEREREREMLES ENGINE HANGER COMP.

9 90191020000 3 A 1242(M10%1.25P*200L) | HEXAGON FLANGE BOLT

10 90191006500 1 7NAr BERE(M10%65L) HEXAGON FLANGE BOLT(M10%65L)

11 90190601502 3 AN 2R Mex15L)EE ) HEXAGON FLANGE BOLT(M6*15L)

12 90040501200 1 + e AR Ea R RS IR ET CR PAN HD MACHINE SCREW(M5%12L)
13 AF6711210000 1 EEEAMERIAR AR SEATLOCK LEVER ROPE

14 BF6713000000 1 EEEAGHEERR S SEATLOCK COMP.

15 BA4630100000 1 BE PE(E) PEDAL LEVER (L)

16 AF7010300000 1 EEHB2E 3 CUSHION-SIDE STAND

17 90020803201 1 JNAEEIRE HEXIGON HEAD BOLT

18 AF4620006000 1 8 ##rk (ED) SIDE STAND ASSY

19 2462120000 1 il BEE SPRING,SIDE STAND

20 92060800002 1 ANAM  R0E-FHEE-EG HEXAGON FLANGE NUT




F11 #® = 3 E

16

— FRAME

el

3
i

ar




AT-NFI-F11 2 25(FRAME )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE e S XL EHEXLTE iR
21 AF4210006000 1 FEER(ERED) FRAME ASSY

22 AF7060416000 1 KEEEEMEEEEED) RADIATOR FIXED BRACKET ASSY

23 92040800000 1 AN EEMERERE HEXAGON FLANGE NUT

24 90190805001 1 AN B ER HEXAGON FLANGE BOLT (M8%50L)

25 BA4630200000 1 S P5R(R) PEDAL LEVER (R)

26 AF7060100000 1 EEHEEERE TOPPLE SWITCH FIXED PLATE

27 BA4036100000 1 SEHER CLAMP, BRAKE HOSE

28 AF5011000000 1 KEEEEHRS PIPE COMP.

29 92061000005 2 NAFERIZIE(M10%1.25P)-8EG HEXAGON FLANGE NUT

30 M2486010000 2 12 BOLT M10%P1.25(F5 %)

31 C17013000001 2 EELES PLASTICS PLUG ASSY BEEI"EEEER

32 92370600002 2 U RIS EZaRnE SPRING NUT U-TYPE

33 90190501201 2 ANAM 122 HEXAGON FLANGE BOLT (M5%12L)

34 AF7061000000 1 BEHEEERGE) FIXED PLATE, BODY COVER (L)

35 AF70F 1000000 1 BEHEETEREG) FIXED PLATE, BODY COVER (£)

36 AF7061200000 1 EEBAGHRR R R BURGLARPROOF PLATE,SEAT LOCK

37 90190601207 2 A 121 EEG HEXAGON FLANGE BOLT(M6%1.0P*12L)

38 90190604001 2 ANAM 12 HEXAGON FLANGE BOLT (M6%40L)




12 gz oo,
FUEL TANK COVER .GAS CAP .

17




A1-NFI-F12 (TANK ,INNER COVER)
NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5213300000 1 TANK ,INNER COVER
2 AF5213006D01 1 ( ) TANK COVER COMP.
3 90050401600 2 (M4*16L) CR ROUND HD MACHINE SCREW(M4*1
4 BF5213210000 1 GAS CAP BASE
5 AF7060700000 1 Q) FIEXD PLATE ,GAS CAP(C)
6 90110401200 3 (M4*12L) CR PAN HD TAPPING SC
7 90050400800 2 CR ROUND HD MACHINE SCREW
8 AF7060600000 1 (B) FIEXD PLATE ,GAS CAP(B)
9 AF5213500000 1 THREE WAY ASSY
10 92221200001 1 HOSE CLAMP
11 AF7060500000 1 (A) FIEXD PLATE ,GAS CAP(A)
12 AF5260300000 1 (A)( ) GASOLINE HOSE
13 92201200000 2 HOSE CLAMP
14 BF5213400000 1 THREE WAY
15 AF5260400000 1 (B)( ) GASOLINE HOSE
16 AF5213100000 1 TANK COVER LEVER CABLE
17 90040501200 1 CR PAN HD MACHINE SCREW(M5*12L)
18 92221500000 1 HOSE CLAMP




Al A8
13 FUEL TANK




AT-NFI-F13 5/AF5(FUEL TANK)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR
1 ES706010000 2 BEXR
2 AF5260100000 1 EERECHEZEE;AMEIEE1EE)] OIL PIPE
3 90180501600 10 | RAM 8 HEXAGON FLANGE BOLT
4 AF5217000000 1 SoR=SEHES FUEL GUAGE COMP.
5 90200601601 4 B EIRE BOLT WITH WASHER
6 AF5215000000 1 HimFadEE) FUEL TANK
7 AF5218000000 1 Bl REp(EE) FUEL PUMP COMP
8 95516700000 1 Oofa O RING
9 BF7061010000 1 TR CLIP
10 B87060900000 1 TR clip
11 AF5260200000 1 FAAECRHAEZEMHO) GASOLINE HOSE




F14 rRfalss
CENTER STAND




A1-NFI-F14 7 #3(STANDS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF4610006000 1 f ###ESEED) CENTER STAND ASSY

2 90191002803 2 NAM  IRFEM10%1.25p%28L(G+T| HEXAGON FLANGE BOLT

3 90191002802 2 NAM  1EH(M10%1.25P*28L)G | HEXAGON FLANGE BOLT

4 90190802000 2 7N Arh BERE(M8*20L) HEXAGON FLANGE BOLT(M8%20L)

5 M24610110000 2 BE SLIDE BUSH

6 1701050000 1 BERE RUBBER DAMPING, CENTER STAND

7 AF4510106000 1 52T mZ (ED) ENGINE LOWER HANGER

8 E1461121000 1 REEE SPRING

9 92141500007 2 A (24.7D*15D*1.0T) Plane Washer




Fl1s £ F #
— WIRE HARNESS

—EEE |




AT-NFI-F15 F AC#Z(WIRE HARNESS )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= S XL EHEXLTE iR

1 AF5816010000 1 FECEREERL HARNESS.WIRE

2 90210501600 4 NAREERE HEXAGON FLANGE BOLT

3 AF5890000000 1 ECU(EFIEFHZESHITH) ECU,EFI

4 25830020000 1 EHFRGHE) YTXTA-BS BATTERY

5 15810030000 1 IS STARTER RELAY ASSY

6 AF5840000000 1 ERRRES RECTIFIER COMP.REGULATE

7 90190601502 1 AN BB Mex15LEEE ) HEXAGON FLANGE BOLT(M6*15L)

8 ES581200000 3 BE relay

9 AF5846000000 1 2R B COIL COMP.IGNITION ASSY

10 90190602701 1 AN BRESHK HEXAGON FLANGE BOLT (M6*27L)

11 AF5520000000 1 EIRHE R IGNITION SWITCH COMP.

12 90040602003 1 +FIERR AR IR IRET (B HB) CR PAN HD MACHINE SCREW

13 BF5860100001 1 HRHEE R B (EE-LEDE-FFRI7 FLASHER RELAY ASSY

14 B5583600000 1 I HORN.L

15 90070402000 1 +F R Ea R IRET SCREW

16 92140400003 1 2B (4.2D%16D*1.6T) Washer

17 ES5891010000 1 EREHREIES TOPPLE SWITCH

18 98701215000 1 BEiE4:(15A) FUSE

19 98701210000 1 HEiE4:(10A) FUSE

20 98701207500 1 RIS 4:(7.5A) fuse

21 98701205000 1 RIS (GA) fuse

22 98701201000 1 BEIE#HAA) fuse

23 AF5846200000 1 AN REEEHEE COIL CAP COMP.

24 AF5816100000 1 ERESEEHECGEEMERES)] HEAD LIGHT CONNECTINGN WIRE

25 | AF55B11000% 1 KEY BREEREHFTIN-BAYETS,
26 AF55B01000%* 1 magnet burglar—proof cover BB S RERF—TIN-DAYET,




W T C R o
ELS. EEC SYSTEM

15

W\ | Lt

el st
St n B

O

e e e e T ]
-\5




R IR(EEC.SYSTE

QTY PART NAME PART NAME SPECIFICATION
%= S XL EHEXLTE iR

1 90050601002 1 +FFE[EEE S IR ET(ME*10L) CR ROUND HD MACHINE SCREW(M6*10L)

2 92140600005 1 A (6.4D*13D*1T) WASHER (6.4D*13D*1T)

3 AF52D0100000 2 ] EF( 1£8.7mm) CLIP

4 AF5240400000 1 343 ;F B0 ol FCV

5 AF5240010000 1 PRI ZRBHCEE R R E.E.C SYSTEM

6 AF5240600000 1 BRBE RUBBER HOSE

7 AF5240300000 1 BB EC)(REE A MYIERR) RUBBER PIPE(C)

8 AF52D0200000 2 ] ExR( &7.6mm) CLIP

9 AF5240700000 1 SE AR CANISTER/PCV COMP

12 AF5240100000 1 BBEEANRREEARR) RUBBER PIPE(A)

13 AF5240200000 1 BBREBmMEEEREER) RUBBER PIPE(B)

14 | AF52D0300000 1 B Ex( £9.6mm) CLIP

15 AF5240800000 1 BBIEE RUBBER BRACKET




F17 A& Ao o 17
HEALIA AR ARRY .JS




AT-NFI-F17 KFafa B (RADIATOR ASSY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE SRR e S XL EHEXLTE iR

1 AF5010800000 1 KED)GEEEB-E/GA) WATER PIPE(D)

2 AF5010600000 1 KEB)GEEEA-FREZ) WATER PIPE(B)

3 AF5010700000 1 KEC) BB EEED) WATER PIPE(C)

4 AF5010500000 1 KEANE/G-EEEA) WATER PIPE(A)EE/G-WATER PIPE (A) )

5 AF5011000000 1 KEEEEHES PIPE COMP.

6 AF5011300000 1 BKE OVERFLOW WATER PIPE

7 AF5011100000 1 KL EES WATER LEVEL GAUGE

8 AF50A0100000 1 gIKEE RESERVE TANK

9 90190601502 7 AN EeMex15LEEERR) HEXAGON FLANGE BOLT(M6%15L)

10 | AF6210306500 1 KEZEESGEER) REAR COVER, RADIATOR ASSY

11 M2701010000 1 TR ET PUSH RIVET

12 AF5010200000 1 KEZHE CAP COMP. RADIATOR

13 AF5010000000 1 KEERE RADIATOR ASSY

14 90200602500 4 HEEIRE SCREW WITH WASHER

15 AF5010900000 1 KEE)GHERRE-BIKF) WATER PIPE(E)

16 AF5011200000 1 KiERER WATER TANK FOR FAN

17 92212200000 1 HIFEXEFR(022) PIPE CLIP(022)

18 AF50A0200000 1 BKkFEEnE RESERVE TANK COVER

19 92221000001 3 R_EX CLIP




VEHICLE cATEGORY: B 2.F GIR 00T

F18. HE4K / LABELS (TRAGE TAME. PGO_ 1. AL262000_ )

g, FCC-TW(E118)
4 10. Al-125(e142)
o 11. MSE30_

'-urhh'l-ndi:q:-"l-wﬁnh-'u-.t
u-

JSE EXPLAIN
e LACHARGZR 11
]

SATAN
7 51&. L AMP
A:POWER




AT-NFI-F18 HEFRK(LABELS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
HE EHRE %= SHhhXEE EHEXLTE iR
1 AF6010100000 1 EE BTIGRARIR TIGRA PLATE L

2 AF6010200000 1 HHE B TIGRAKIR TIGRA PLATE R

3 P1603040000 1 Sl {E R AL AR FUEL TYPE LABEL

4 AF6030500001 1 EEEIE BT BREEIRGE) “NOTICE” ADHSIVE AND OIL TYPE LABEL

5 M2601020000 2 PGO Ehff (ZEFE) PGO LABEL

6 AF6010400000 1 EiEEMRALER WINDSHIELD LABEL, LH

7 AF6010500000 1 £ 12 Rtk Bh R WINDSHIELD LABEL, RH

8 A16030900000 1 5| EE RENFR(EIERR) ENGINE MARK STICKER

9 M26018400000 1 EURO-3:8 All B &K EURO STICKER

11 AF6030600001 1 g4k BABRIR(E D fuse label

12 AF6010600000 1 Al £ BRELFR(R &) REFLECTOR STICKER,FRT FENDER

13 26012120000 1 B R ILER R RR REFLECTOR PAPER






